SEWER SYSTEM CERTIFICATION REPORT
FOR FISCAL YEAR ENDED JUNE 30, 2022
June 2023

FAIRFAX COUNTY
WASTEWATER MANAGEMENT

Hazen and Sawyer Dept. of Public Works & Environmental Services

40:.35 Ridge Top Road 12000 Government Center Parkway
Suite 500 Suite 358

Fairfax, VA 22030 Fairfax, VA 22035
(703) 218-2034 (703) 324-5030



This page is intentionally blank.

Hazen and Sawyer
| Table of  Contents



Table of Contents

EXECULIVE SUMMANY ....ooiiiiiiiiiiiiiieeee et 1
1. INETOAUCHION ... 3
2. Wastewater Management Program Operation, Maintenance and Management ... 2-1

2.1
2.2

23

24

2.5

26

2.7

Wastewater Management Organization ..............c.coeviiiiiiiiiiiie e 2-1
Wastewater Collection DIVISION ..........c..oiiiiiiiiiiiiiie e 2-2
[...]
o The Annual Air Certification Statement was submitted to DEQ in April 2022.

o The ESB staff updated the Hazardous Materials Management Plan (HMMP), Oil
Discharge Contingency Plan (ODCP), and Spill Prevention Control and Countermeasures
(SPCC) Plan at NCPCP in January 2022. The ESB staff submitted the Oil Discharge
Contingency Plan (ODCP) to DEQ in May 2022 to renew the plan to be expired in August
2022.

e Sustainability: During FY 2022 ESB staff:

o Evaluated and analyzed energy (electricity, natural gas, and diesel) consumption at the
NCPCP as part of the 50001 ready program..

o Completed the Greenhouse Gas Inventory at NCPCP for CY 2021 in April 2021.

o Represented NCPCP in the Environmental Management System Team of the Wastewater
Management Program.

o Managed the nutrient trading program, including nitrogen and phosphorus, for NCPCP.

o Managed the Spill Response Plan at NCPCP and provided the spill response training to
both staff and contractors at the NCPCP.

Operations Support

The Engineering Support Brach provided support services to the Operations Branch at the NCPCP in FY
2022. ESB staff:

e Participated in the Monthly Operations Leadership meeting to provide updates and
coordination pertaining to regulatory compliance and environmental management.
o Participated in daily process meetings to provide support pertaining to treatment processes.

DRAFT SEWER SYSTEM CERTIFICATION REPORT ~ PAGE 2-33
FOR FISCAL YEAR ENDED JUNE 30, 2022 Hazen
PROJECT NO. 31405-048 e

JUNE 2023



e Provided daily support in process monitoring, troubleshooting, and optimization to ensure
efficient, effective, and compliant operations.

e Continued to develop, review, and maintain the treatment process setting sheets and
operator log sheets.

e Prepared and maintained a monthly report for emergency generator usage as required by the
minor New Source Review (mNSR) permit.

o Prepared and maintained a monthly report as required by the State Operating Permit.

e Coordinated the update of Standard Operating Procedures (SOP) on an as-needed basis.

e Provided administrative support pertaining to operator training and license examination.

e Coordinated voluntary power curtailment events and provided monthly report to CPower.

e Developed specifications and purchased equipment using the County procurement system
as requested by the Operations Branch.

2.3.3 Operations Branch

The Operations Branch is responsible for the daily operation, monitoring, and control of the liquid
process, solids processes, residuals disposal, and reclaimed water production at the NCPCP on a
continuous (24/7) basis. Included in these responsibilities are sampling; process monitoring and control;
record keeping and reporting; in-house operator training; reviews of engineering, planning, and design
projects; treatment system project planning; and coordination with engineers on design, construction
activities and start-ups.

In FY 2022, the NCPCP consistently produced a high-quality effluent that met the effluent discharge
permit requirements as shown in the following paragraphs. There were no effluent discharge violations
during this period. The NCPCP has received the Peak Performance award for the past 24 consecutive
years. WTD continues to be a leader in protecting the Chesapeake Bay and considers maintaining this
status an important initiative for FY 2023.

The list below provides a comparison of the permit limits and the actual monthly average discharge
concentrations for key effluent discharge parameters in FY 2022. The text below presents monthly
average discharge concentrations for key regulated parameters. The NCPCP operates an enhanced
nutrient removal process that not only achieves the required nutrient removal load requirements, but also
acts as a revenue source as excess nutrient credits are sold on the Virginia Nutrient Exchange.

1. Flow
a. Discharge Limits = 67 mgd
b. FY 2022 Annual Average = 37.93 mgd

2. 5-day Carbonaceous Biochemical Oxygen Demand (CBODS)
a. Discharge Limits =5 mg/L

b. FY 2022 Annual Average = <2.0 mg/L

DRAFT SEWER SYSTEM CERTIFICATION REPORT ~ PAGE 2-34
FOR FISCAL YEAR ENDED JUNE 30, 2022 Hazen
PROJECT NO. 31405-048 —

JUNE 2023



3. Total Suspended Solids (TSS)

a. Discharge Limits = 6 mg/L

b. FY 2022 Annual Average = 0.83 mg/L
4. Total Phosphorus (TP)

a. Discharge Limits = 0.18 mg/L

b. FY 2022 Annual Average = 0.08 mg/L
5. Total Nitrogen (TN)

a. Discharge Limits =3 mg/L

b. FY 2022 Annual Average = 2.42 mg/L
6. Summer (April — October) Ammonia-Nitrogen (NH3-N)

a. Discharge Limits = 1 mg/L

b. FY 2022 Annual Average = 0.16 mg/L
7. Winter (November — March) Ammonia-Nitrogen (NH3-N)

a. Discharge Limits =2.2 mg/L

b. FY 2022 Annual Average = 0.19 mg/L
8. Dissolved Oxygen (DO)

a. Discharge Limits =>6 mg/L

b. FY 2022 Annual Average = 8.5 mg/L
9. pH

a. Discharge Limits = 6.0 — 9.0

b. FY 2022 Annual Average = 7.4
10. Escherichia Coliform — Monthly geometric mean

a. Discharge Limits = 126/100 mL

b. FY 2022 Annual Average = 1/100 mL

The NCPCP is authorized to produce and distribute up to 6.6 MGD of Level 1 Reclaimed Water, as
regulated under 9VAC25-740, for industrial and irrigation purposes in Fairfax County. The operations

DRAFT SEWER SYSTEM CERTIFICATION REPORT ~ PAGE 2-35
FOR FISCAL YEAR ENDED JUNE 30, 2022 Hazen
PROJECT NO. 31405-048 e

JUNE 2023



staff is responsible for monitoring all components of the treatment and distribution system and ensuring
that reclaimed water achieves the minimum treatment standards listed below.

1. Flow

a. Treatment Standard = 6.6 mgd

b. FY 2022 Annual Average = 1.62 mgd
2. 5-day Carbonaceous Biochemical Oxygen Demand (CBOD:)

a. Discharge Limits = 8 mg/L

b. FY 2022 Annual Average = <2.0 mg/L
3. pH

a. Discharge Limits = 6.0 — 9.0

b. FY 2022 Annual Average = 7.4
4. Turbidity

a. Treatment Standard =5 NTU

b. FY 2022 Annual Average = 0.66 NTU
5. Total Nitrogen (TN)

a. Treatment Standard = 8 mg/L

b. FY 2022 Annual Average = 2.42mg/L
6. Total Phosphorus (TP)

a. Treatment Standard = 1 mg/L

b. FY 2022 Annual Average = 0.08 mg/L

7. Total Residual Chlorine (After minimum contact time of 30 minutes at average flow or 20
minutes at peak flow)

a. Treatment Standard = 1 mg/L
b. FY 2021 Annual Average = 1.2 mg/L

8. Escherichia Coliform — Monthly geometric mean
a. Treatment Standard = 24/100 mL

b. FY 2021 Annual Average = 1/100 mL

DRAFT SEWER SYSTEM CERTIFICATION REPORT ~ PAGE 2-36
FOR FISCAL YEAR ENDED JUNE 30, 2022 Hazen
PROJECT NO. 31405-048 e

JUNE 2023



In FY 2022, Fairfax County produced 594 million gallons of reclaimed water for use at the Covanta
Energy Facility, Lower Potomac Public Park, and the Laurel Hill Golf Club. The sale of reclaimed water
is a source of revenue for the County. In FY 2022 the County collected $248,154.76 for reuse water.

Total Suspended Solids

8 -
7 + Permit Limit
6 +
R
54
E 3L
2 4
1 “’________M
o +—+—-"4++—ttttFF—+
\))\v_\)q%@'q OC}Q\OQOQQ 3’27»0{( &, %@ ?SS\ é{?;\ 50(\

Figure 2-17: NCPCP FY 2022 TSS Effluent Quality

E.Coli

140 + Permit Limit
120 +
100 +
80 +
60 +

#/100mL

20 +
0 |
N ?gqcoerq QC}‘\G“‘ Oec’ gz?QéPQ{?;‘ vsz"@@\ ~

Figure 2-18: NCPCP FY 2022 E.coli Effluent Quality

DRAFT SEWER SYSTEM CERTIFICATION REPORT ~ PAGE 2-37
FOR FISCAL YEAR ENDED JUNE 30, 2022 Hazen
PROJECT NO. 31405-048 e

JUNE 2023



Ammonia

Permit Limit

mg/L

o +—F—"+—F+—F—+——+—F+++—+

5& V.OQCQQ‘Q Oé\;o“oz° 5‘0(\(( & é\‘s‘\ ‘,'Q‘\ @(8\ 5\30

Figure 2-19: NCPCP FY 2022 Ammonia Effluent Quality

Total Phosphorus
0.2 +— Permit Limit

0.15 +

mg/L
o

0.05 +

T

N ?QQ'%GQ o \xo‘“ OQP go(\((é? @'5‘ ?SS‘ ’é{b\\ ~

Figure 2-20: NCPCP FY 2022 Total Phosphorus Effluent Quality

DRAFT SEWER SYSTEM CERTIFICATION REPORT ~ PAGE 2-38
FOR FISCAL YEAR ENDED JUNE 30, 2022 Hazen
PROJECT NO. 31405-048 —

JUNE 2023



Figure 2-22: NCPCP FY 2022 Dissolved Oxygen Effluent Quality

mg/L

CBOD3

Permit Limit

2 F—t F—t f !
ete tm let
N SR 00%0 02' ga-&Qe. @.‘b W @f‘&\ 3&‘

Figure 2-21: NCPCP FY 2022 CBOD5 Effluent Quality

12

10

Dissolved Oxygen

NS X, Y S L
PR T F @ WS

DRAFT SEWER SYSTEM CERTIFICATION REPORT

PAGE 2-39

FOR FISCAL YEAR ENDED JUNE 30, 2022

PROJECT NO. 31405-048

Hazen

JUNE 2023



pH

12 -
Permit Maximum
10 A
8 4 -
6 -
Permit Minimum
4
2 T T T T T T T T T T T 1
a X 0 S 0 & N
N ?QQ’ R F S WP ~§\{f:?" ~
Figure 2-23: NCPCP FY 2022 pH Effluent Quality
Total Nitrogen
4 Annual Permit Limit
35 A
3 i /\
-
E'S i \—’\——-’\
2
15 4
1 4
05 -
0 T T T T T T T T T T 1

PP T P W@
Figure 2-24: NCPCP FY 2022 Total Nitrogen Effluent Quality

2.34 Maintenance Branch

The Maintenance Branch at the NCPCP includes the Asset Management, Instrumentation, Electrical,
HVAC, Mechanical, and Buildings and Grounds Sections. This Branch provides critical support through
their preventive maintenance and corrective equipment repair/replacement, administrate, and construct in-
house projects and asset management efforts to ensure NCPCP achieves a high level of reliability.

Highlights for projects completed in FY 2022 or planned for FY 2023 include the following:

DRAFT SEWER SYSTEM CERTIFICATION REPORT ~ PAGE 2-40
FOR FISCAL YEAR ENDED JUNE 30, 2022 Hazen
PROJECT NO. 31405-048 —

JUNE 2023



e HHI1 Facility: In FY 2023, maintenance staff will prepare the HH1 facility to be repurposed to
the electric shop warehouse.

e G Building- new upgraded oil system: FY 2023, the maintenance branch will begin oil color
coding for the WTD equipment and repurposing G building to host new oil Storage room. The
branch has also started new Color Coding to improve the oil management and better serve the
Plant equipment.

e Laboratory Floor and Bathroom Upgrades: Alongside the maintenance shop upgrades, the
laboratory floor and bathrooms will be upgraded as well. This project is anticipated to go to bid
near the end of 2022.

e Secondary Rectangular Clarifier: Replacement of the rotating mechanisms in Clarifiers 12-17
will be replaced in FY 2023. All expansion joints were replaced in FY 2021

e ASE Pumping Station: ASE Pump Nos. 4 and 5 will be repaired in FY 2023.
e Roof Upgrades: Roofs of RR, DD and B3 will be replaced in FY 2023

¢ Odor Control Media Replacement: The temporary odor control system located at R2 had its
media replaced in FY 2023. Due to the small and temporary nature of the carbon odor control
system at R2, the carbon media is replaced semi-annually.

e Solids Handling Upgrades: in FY 2021, maintenance staff replaced two cake pumps and the
other two will be replaced in FY 2024. Rehabilitating the centrifuges on an annual basis, which
will postpone $24 million in spending for seven years.

e DD Blowers: The plant is in the process of replacing the DD blowers. Expected delivery of the
equipment is in FY 2024

e Expansion Joints: The Plant started a new program to upgrade and replace all expansion joints,
starting with Secondary Clarifiers. Currently, replacing all expansion joints of ASTs and TC
clarifiers in FY2023.

e Tertiary Clarifiers: Replaced TC2B and TC 3A mechanism in FY 2023 and expect to replace
TC2A in FY 2024.

e MBBR Invent Mixers: Replaced 8 mixers with two new energy saving mixers in MBBR #2.
This also includes new VFDs and new wiring for the new mixers.

2.3.5 Wastewater Treatment Division Facilities Inspection

Facilities at the plant include mechanical bar screens, sewage pumping, primary clarification, off-line
flow equalization, activated sludge enhanced nutrient removal (ENR) treatment and settling, along with
in-line flow equalization, secondary effluent pumping, post-anoxic denitrification through MBBR with
methanol addition, chemical clarification, gravity filtration, filter effluent pumping, and UV disinfection.
Primary and Waste Activated Sludge is thickened, dewatered, and incinerated onsite to produce dry ash;

DRAFT SEWER SYSTEM CERTIFICATION REPORT ~ PAGE 2-41
FOR FISCAL YEAR ENDED JUNE 30, 2022 Hazen
PROJECT NO. 31405-048 —

JUNE 2023



and then hauled to and disposed of in a sanitary landfill. Screenings and grit are hauled to the Covanta
Waste-to-Energy Facility. Pictures of the NCPCP work that was recently completed or will be in progress
soon are provided in Figure 2-25 through Figure 2-30

Figure 2-25: HH2 Building UV Disinfection System

Figure 2-26: HH2 Building Electrical Room

DRAFT SEWER SYSTEM CERTIFICATION REPORT ~ PAGE 242
FOR FISCAL YEAR ENDED JUNE 30, 2022 Hazen
PROJECT NO. 31405-048 e

JUNE 2023



Figure 2-28: Temporary RSW line utilized to support Solids 1ll Work

DRAFT SEWER SYSTEM CERTIFICATION REPORT ~ PAGE 2-43
FOR FISCAL YEAR ENDED JUNE 30, 2022 Hazen
PROJECT NO. 31405-048 e

JUNE 2023



Figure 2-29: Centrifuges in K3 for replacement

Figure 2-30: Blowers in E2

DRAFT SEWER SYSTEM CERTIFICATION REPORT ~ PAGE 2-44

FOR FISCAL YEAR ENDED JUNE 30, 2022 Hazen
PROJECT NO. 31405-048 e

JUNE 2023



24 Wastewater Planning and Monitoring Division

2.4.1 Overview of Division

The Wastewater Planning and Monitoring Division (WPMD) performs several technical and
administrative functions for the Wastewater Management Program. These functions include:

¢ Review of system development and additional treatment capacity needs for both short- and long-
term projections.

e Administration and management of the system’s financial operations.

¢ Administration of contract capacity for the County’s wastewater flows to inter-jurisdictional
plants and other jurisdictions’ flows to the County’s plant.

¢ Evaluation of compliance for developer, Fairfax Water, VDOT, FCDOT, Stormwater, and
extension and improvement plans.

e Provision of environmental laboratory support for the Wastewater Management Program and
other County agencies.

¢ Management of the federal and state pretreatment requirements under the Clean Water Act and
Virginia Water Control Act, and the County’s Sanitary Sewers and Sewage Disposal Code
(Chapter 67.1).

e Conduct of targeted outreach and education programs to engage and raise customer awareness
and engender stakeholder support.

The Division includes three branches, the Engineering Analysis and Planning Branch, the Environmental
Monitoring Branch, and the Financial Monitoring Branch, which are discussed in further detail in
Sections 2.4.2, 2.4.3 and 2.5, respectively. There were 56 budgeted positions in the WPMD in FY 2023.
All staff, except for Environmental Monitoring Branch personnel and warehouse personnel in the
Financial Monitoring Branch, are located at the Fairfax County Government Center.

The Division, in coordination with WTD and WCD, supports asset management work for the entire
Wastewater Management Program. The Asset Management Team (AMT) develops and implements a
program-wide business process that supports the capital planning needs of the Wastewater Management
Program. Based on the outlined methodologies of component assessment and criticality rating, the AMT
identifies major infrastructure components within the Wastewater Management Program that require
upgrades and develops an accurate repair and replacement budget.

24.2 Engineering Analysis and Planning Branch

The Engineering Analysis and Planning Branch is responsible for collection system planning, review and
approval of sanitary sewer construction plans, wastewater connection fee assessment and collection, and
evaluating rezoning and Comprehensive Plan changes to determine their impact relative to the capacity of

DRAFT SEWER SYSTEM CERTIFICATION REPORT ~ PAGE 245
FOR FISCAL YEAR ENDED JUNE 30, 2022 Hazen
PROJECT NO. 31405-048 —

JUNE 2023



the sewer system, including the treatment plants. The Branch uses multiple hydraulic modeling tools
including InfoSewer®, and Infoworks ICM a system-wide hydraulic model to evaluate the capacity of the
system and plan for future use. The Engineering Analysis and Planning Branch reviews developer,
Fairfax Water, VDOT, FCDOT, Stormwater construction plans, and the County’s sanitary sewer
extension and improvement plans to ensure compliance with the Fairfax County Public Facilities Manual,
Board of Supervisors adopted sewer policy, and state regulations. As part of the plan review process, the